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0501091082

CRO 4.0

COMPOSED ORGANIC

Revision: 00

Revision Date:



Code Description

0120270019 CRO 4.0                      S-0714

0120270021 CRO 4.0 CONJ SULCADOR        S-0714

0120270022 CRO 4.0 CONJ SULCADOR/PULV   S-0714

0120270023 CRO 4.0 CONJ SULCADOR/PULV EXP S714

0120270020 CRO 4.0 EXP                  S-0714



COMPLETE CAR ............................... 10909091668

WHEEL WITHOUT TIRE ............................... 20521040105

HYDRAULIC CYLINDER ............................... 30501048636

FULL PORTICO ............................... 40909091669

WHEEL HUB ............................... 50501057429

FURROWER FULL ASSY ............................... 60511053011

1.5" X 2.5" X 19" X 9" HYDRAULIC CYLINDER ............................... 70511040203

PULVERIZER ASSY ............................... 80511056017
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0909091668COMPLETE CAR

QTItem Code Description See page

01 0521065184 01FRAME

02 0521040105 01WHEEL WITHOUT TIRE 2

03 0503011346 047/8" X 3-1/2" BOLT                 

04 0503010417 087/8" NUT        

05 0521013922 01PIN FIXER

06 0501012916 01FLAT WASHER 38,50 X 66 X 4,75   ZN

07 0521013937 01WASHER

08 0503010765 013/8" X 3" BOLT                     

09 0503010025 013/8" SPRING WASHER

10 0503010026 013/8" NUT

11 0503010365 03NUT

12 0501013687 03FLAT WASHER

13 0503060113 01VALVE

14 0503010179 035/16" ZN SPRING WASHER

15 0503012555 02SCREW 7/16 UNC X 2 CS RT G.7 ZN

16 0503010180 027/16" SPRING WASHER

17 0502012702 02BODY SUPPORT CLAMP

18 0521013914 02COUPLING SHAFT

19 0503010010 021/4" X 2.1/2" COTTERPIN

20 0511060324 01HOOK HITCH

21 0503062157 01HEADER JACK

22 0521010549 01COUPLING SHAFT

23 0503030168 01HAIR PIN

24 0521013918 02PIN ARTICULATION

25 0501017779 0232 X 60 X 4.75 FLAT WASHER

26 0503010817 021.1/4" SELF LOCKING NUT

27 0521019128 023/4" NIPPLE

28 0503012369 04ADAPTER

29 0501080806 023/8 X 3600 TM-TM HOSE ASSY

30 0501080852 013/8" X 1500 TR-TM HOSE

31 0501080656 013/8 X  700 TR-TM HOSE ASSY        
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0909091668COMPLETE CAR

QTItem Code Description See page

32 0501048636 01HYDRAULIC CYLINDER 3

33 0501047887 01ROD STOP                     

34 0541014574 01ADAPTER

35 0541014575 01ADAPTER

36 0503013588 01VALVE

37 0511060327 02BALLAST

38 0511060326 03BALLAST CRO 404000A

39 0503060684 0214 X 17.5/14L TR SK900 LEFT - WHEEL AND TIRE

39A 0511065331 0211.75 X 17.5 HOOP WHEEL

39B 0503015355 02INNER TIRE

39C 0503013247 02PLY TIRE
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0521040105WHEEL WITHOUT TIRE

QTItem Code Description See page

01 0501110751 02HUB AND SPINDLE WITH BOLT

01A 0502040522 01HUB CARRYING-WHEELS 

01B 0503011339 08M22 X 1,5 X 72 BOLT                    

01C 0503011340 08SPHERICAL SPRING WASHER 

01D 0503011341 08M22 X 0.6" NUT GR8 NUT             

02 0503010059 0233287/33462 ROLLER BEARING         

03 0503010007 023982/3920 ROLLER BEARING           

04 0503010050 02SEAL 00085-B                       

05 0502040080 02FLANGE NUT  R.2.1/2 UN

06 0541013225 02WHEEL BOX COVER

07 0503011345 021/4" X 3-1/2" COTTERPIN

08 0503010179 125/16" ZN SPRING WASHER

09 0503010240 125/16" X 3/4" BOLT

10 0503010002 021800 GREASE FITTING

11 0521062747 01SHAFT WITH JAW              

12 1882970002 02KgGREASE SOAP
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0501048636HYDRAULIC CYLINDER

QTItem Code Description See page

01 0511062417 01CYLINDER LINER

02 0511062418 01EXTENSION

03 0502010017 014" HEAD                            

04 0502010841 01RING OF SUPPORT

05 0502010793 011.7" X 4" PISTON 

06 0503010761 01D-1750 SCRAPER RING 

07 0503010990 01GASKET                             

08 0503010949 01W2-2000-500 PK RING G.E 

09 0503011061 018-342 BACK-UP RING

10 0503010338 012-342 N 3006-9B O'RING

11 0503010345 012-218 N 3006-9B O'RING

12 0503010043 02PACKING 3750-3250                  

13 0503010994 01W2-4000-500 PK RING G.E

14 0503010044 011-1/4" SELF LOCKING NUT 

15 0503030384 02CON PLUG N-001
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0909091669FULL PORTICO

QTItem Code Description See page

01 0511060328 01FRAME

02 0511068143 01STATOR SHAFT

03 0521013893 44BLADE

04 0503010920 1441/2" X 1.1/2" BOLT

05 0503010589 1441/2" UNC SELF ADJUSTING NUT        

06 0521013915 28BLADE

07 0503012364 01BEARING

08 0503012333 025/8" X 7-1/4" BOLT                 

09 0501010301 02FLAT WASHER

10 0503010013 045/8" NUT

11 0503012345 01FELT RING

12 0503012337 01BEARING

13 0503012702 01KM-12 NUT                          

14 0503012703 01LOCK WASHER

15 0511060336 01COVER

16 0503010256 113/8" X 3/4" BOLT

17 0501013518 11FLAT WASHER

18 0503010025 113/8" SPRING WASHER

19 0503010026 113/8" NUT

20 0501057429 01WHEEL HUB 5

21 0511060331 01CONTROL GUIDE 

22 0503010002 061800 GREASE FITTING

23 0511060334 01SPINDLE

24 0503012344 01BEARING

25 0521013917 01WASHER

26 0521013916 01BUSHING

27 0503012342 02CLAMPING PIN

28 0511060333 01SPINDLE LEVER

29 0503010962 045/8" X 1-1/4" BOLT                 

30 0503010027 045/8" SPRING WASHER

31 0521018080 01SUPPORT
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0909091669FULL PORTICO

QTItem Code Description See page

32 0521013920 01RUBBER PROTECTION

33 0503010282 091/4" X 3/4" BOLT

34 0503010143 091/4" SPRING WASHER

35 0521013921 01PIN FIXER

36 0503010067 013/16" X 2.1/2" COTTER PIN

37 0551013407 01LEFT AXLE

38 0511051765 01LEFT BEARING ASSY

38A 0502012670 01BEARING COVER

38B 0503014310 01ROLLER BEARING

38C 0503010691 011/4" GREASE FITTING

38D 0571011056 01GREASE SEAL

38E 0502012671 01BEARING COVER

38F 0503010849 033/8" X 1-1/2" BOLT

38G 0503010025 033/8" SPRING WASHER

39 0503015416 01DRIVE SHAFT

40 0503033266 01REDUCTOR

41 0503010899 045/8" X 2-1/4" BOLT

42 0521013775 04FLAT WASHER 

43 0503010013 085/8" NUT

44 0503015360 01CLUTCH FLANGE

45 0503010806 025/8" X 3" BOLT                     

46 0503012795 025/8" HEX SELF ADJUSTING NUT

47 0501059731 01GUIDE FLANGE

47A 0521061421 01FLANGE WELDED

47B 0503011190 01SEAL RING

47C 0561015760 01COVER

47D 0503015550 01SEAL

47E 0503010914 026210-RS ROLLER BEARING

47F 0503010420 04BOLT                 

47G 0503010143 041/4" SPRING WASHER

47H 0503011082 06C1/2" X 1.3/4" SCREW

47I 0503010019 061/2" SPRING WASHER

48 0561016861 01GEAR

49 0511069924 01PROTECTION 

50 0503010371 025/16" X 1" BOLT

51 0503010337 025/16" NUT

52 0511069923 01COUPLING SET

53 0551013823 01RING

54 0503011082 09C1/2" X 1.3/4" SCREW

55 0503010589 091/2" UNC SELF ADJUSTING NUT        

56 0503062135 01WHEEL AND TIRE ASSY

56A 0503012348 01WHEEL

56B 0503012349 01TIRE

56C 0503012350 01INNER TIRE

57 0503015190 01AMENDMENT
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0501057429WHEEL HUB

QTItem Code Description See page

01 0511068264 01REGULATOR

02 0502012437 01BUCKET

03 0503010111 0130210 ROLLER BEARING

04 0503010084 01SEAL

05 0503030009 011" CASTLE NUT

06 0503010018 015/32 X 1-1/2 COTTERPIN

07 0503012360 013/8" X 1/2" BOLT                   

08 0502012438 01COVER

09 0551013820 01WASHER 

10 0503011290 0130206 BALL BEARING

11 0503012359 01WHEEL VW BOLT                      

12 0503010002 011800 GREASE FITTING
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0511053011FURROWER FULL ASSY
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QTItem Code Description See page

01 0511069622 01ROW MARKER ARM SUPPORT

02 0503012699 04BOLT 5/8NC X 2 CAPQ G.5 ZN 1K20548

03 0503010027 045/8" SPRING WASHER

04 0503012412 055/8 UNC SELF LOCKING NUT

05 0503010019 051/2" SPRING WASHER

06 0503010060 041/2" NUT

07 0521063840 01ARM

08 0501059323 01SUBSOILER CRO 600800 3114860

09 0521063839 01EXTENSION

10 0503011070 01BEATER 

11 0521061655 01BOLT 5/8 UNC X 320 MM

12 0521010575 01C0.9" X 3.3" COUPLING SHAFT

13 0503010523 021/4" X 2" COTTERPIN

14 0511015779 011" X 4.2" AXLE 

15 0511016156 02BOLT 5/8 UNC X1.1/2 CS PC G.5 ZN                 

16 0571013256 02BODY

17 0503010847 041/2" X 3.1/4" BOLT

18 0511017592 0111.8" X 1.6" TRANSPORT LOCK        

19 0501068994 010.3" X 3.1"LOCK PIN

20 0503030168 01HAIR PIN

21 0551016274 02HYDRAULIC CYLINDER ADAPTER

22 0501012140 02FLAT WASHER

23 0511058449 01HYDRAULIC CYLINDER

24 0501053834 02MALE QUICK COUPLER

25 0503014007 011/2" X 1-1/4" BOLT

26 0521055317 01HOSE ASSEMBLY

26A 0521055319 013/8 X 8500 TC-TM HOSE PURPLE / BLUE

26AB 0501082050 01HOSE 3/8 X 8500 TC-TM

26AC 0503034491 01HYDRAULIC HOSE GRIP (PURPLE)

26AD 0503034494 01HYDRAULIC HOSE GRIP (BLUE)

26AE 0503018952 06PLASTIC BOLT
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0511053011FURROWER FULL ASSY

QTItem Code Description See page

27 0521055318 013/8 X 8200 TC-TM HOSE PURPLE / RED

27A 0501080459 013/8" X 322" TC-TM HOSE ASSY        

27B 0503034491 01HYDRAULIC HOSE GRIP (PURPLE)

27C 0503034495 01HYDRAULIC HOSE GRIP (RED)

27D 0503018952 06PLASTIC BOLT



CRO 4.0 Page 7

05110402031.5" X 2.5" X 19" X 9" HYDRAULIC CYLINDER

QTItem Code Description See page

01 0511062810 012.5" X 15"CYLINDER CASE 

02 0501065662 01HYDRAULIC CYLINDER TURNBUCKLE

03 0502010471 01MOBILE COVER

04 0502010780 01RING SUPPORT                       

05 0503010163 01D-1500 SCRAPER RING

06 0503010989 011870-1500-375-B GASKET

07 0503010970 01W1-1650-500 PK O'RING G.E

08 0503011058 018-330 BACK-UP RING

09 0503010161 012-330 N 3006 9B O'RING

10 0503010285 012-222 N 3006-9B O'RING

11 0502010783 011.5" X 2.5" PISTON 

12 0503010160 022500 2000 GASKET                   

13 0503010973 01W2-2500-500 PK O'RING G.E

14 0503010063 011" SELF-ALIGNING NUT               

15 0503030384 02CON PLUG N-001

16 0501032666 01HYDRAULIC CYLINDER REPAIR KIT      
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0511056017PULVERIZER ASSY

QTItem Code Description See page

01 0521065183 01SUPPORT 

02 0501010100 04SCREW  5/8 UNC X 2 CS G.5 ZN

03 0501012140 08FLAT WASHER

04 0503010027 045/8" SPRING WASHER

05 0503010013 045/8" NUT

06 0503061664 04TIP SET WITH SPRAY ANTIGOTEJO

07 0551014270 04ADAPTER

08 0503015383 03UNION

09 0503014282 02CLAMP

10 0503015384 02CHAIN

11 0503015387 04LOCKING THREADED

12 0503013527 10CLAMP ZIPER

13 0551014211 01HOSE

14 0571013620 01HOSE

15 0571013303 011 X 1700 AB-AB FLEX HOSE SPIRAL

16 0571014742 011 X 800 AB-AB FLEX HOSE SPIRAL

17 0571014743 04HOSE

18 0503013967 013/4" PVC ADAPTER

19 0511049919 01RESERVOIR 

19A 0503061721 01TANK

19Aa 0503016463 01COVER TANK

19Ab 0503016464 01RING

19Ac 0503016592 01TANK

19Ad 0503016465 01SCREEN NOZZLE TANK

19B 0503061955 01ASSEMBLY

20 0571013296 01HOSE

21 0503013975 01HOSE COUPLING

22 0503013974 01NUT

23 0503013976 01GASKET

24 0503014261 01POINT 

25 0503014257 01POINT 
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0511056017PULVERIZER ASSY

QTItem Code Description See page

26 0503013969 013/4 ELBOW THREAD

27 0503016613 02POINT 

28 0503013970 01NIPLE

29 0571010261 01HOSE COUPLING

30 0503013906 01FILTER

31 0503013849 021/4" UNC X 3/4" BOLT

32 0501010694 028.5 X 18 X 1.5 FLAT WASHER

33 0503010143 021/4" SPRING WASHER

34 0503010144 021/4" NUT

35 0503016823 01NIPLE

36 0503017453 01TE

37 0503014740 01CAMPING COMPENSATOR JACTO

38 0503013907 01PUMP

39 0503010365 04NUT

40 0501010984 04FLAT WASHER

41 0503010179 165/16" ZN SPRING WASHER

42 0521060386 01COUPLING MOTOR

43 0501078382 01COUPLING 

44 0503015425 01CHAIN

45 0503011136 01BOLT 1/2 UNC X 1/2 S C S I 12.9

46 0503015422 01MOTOR

47 0551011253 02R1.1/16 JICX7/8 SAE S1.1/8X50 NIPPLE

48 0503010045 02O'RING

49 0503010920 021/2" X 1.1/2" BOLT

50 0503010019 021/2" SPRING WASHER

51 0503010060 021/2" NUT

52 0551018434 01PROTECTION

53 0503010371 025/16" X 1" BOLT

54 0503013908 01COMMAND JACTO

55 0503016506 025/16 UNC X 3/4  C S  G.5 ZN BOLT

56 0501013518 02FLAT WASHER

57 0503010337 025/16" NUT

58 0521062649 01SUPPORT 

59 0503014007 041/2" X 1-1/4" BOLT

60 0511017302 04FLAT WASHER

61 0503010019 041/2" SPRING WASHER

62 0503010060 041/2" NUT

63 0521062419 04FIXER

64 0503014260 0422 X 300 SPRING

65 0503010373 04SCREW 1/4 UNC X 2 CS G.2 ZN           

66 0503011441 04SPRING WASHER

67 0503010144 041/4" NUT

68 0503011953 085/16" X 1" BOLT

69 0501010694 088.5 X 18 X 1.5 FLAT WASHER

70 0503010918 08BUTTERFLY NUT 1/2 NC

71 0503010296 14CLAMP

72 0503010184 04CLAMP 

73 0502012702 03BODY SUPPORT CLAMP

74 0503012555 03SCREW 7/16 UNC X 2 CS RT G.7 ZN

75 0503010180 037/16" SPRING WASHER

76 0502012623 06UPPER BODY HOSE CLAMP 3/4

77 0503010849 063/8" X 1-1/2" BOLT

78 0503010025 063/8" SPRING WASHER

79 0501080366 02HOSE 3/8 TC-TM 4800 

80 0501053834 02MALE QUICK COUPLER

80A 0503011627 02MALE QUICK COUPLER AGR 1/2 NPT

80B 0503011882 01MALE QUICK COUPLER CAP

81 0503015151 01BLOCK

82 0571013623 01HOSE
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0511056017PULVERIZER ASSY

QTItem Code Description See page

83 0551016275 011/2" X 1800 AB-AB HOSE CLAMP
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